
 

PARTS MANUAL 

MV060-E & MV075-E 
 

 

 

 

 

 



Page1 

 

TABLE OF CONTENTS 

 

FIGURE NO.   TITLE                                                             PAGE NO. 

SECTION 1 ð BASEéééééééééééééééééééééééééééééééééééééééééé..2 

1-1 BASE MOUNTED COMPONENTS INSTALLATION éééééé...ééééééééééééééééé3 

1-2 COVER INSTALLATIONéééééééééééééééééééééééééééééééééééé5 

1-3 MAST AND BATTERY BOX INSTALLATION ééééééééééééééééééééééééééé7 

SECTION 2 ð CONTROLS ééééééééééééééééééééééééééééééééééééééé9 

2-1 PUMP/MOTOR /GROUND CONTROL/HORN INSTALLATIONS éééééé...ééééééééééé10 

2-2 BATTERIES/CHARGER/SWITCHES INSTALLATIONééééééééééééééééééééééé12 

2-3 PLATFORM CABLE AND CONTROLS INSTALLATION éééééééééééééééééééééé14 

2-4 CONTROLLER ASSEMBLY éééééééééééééééééééééééééééééééééé16 

SECTION 3 ð MAST éééééééééééééééééééééééééééééééééééééééééé18 

3-1 MAST ASSEMBLY éééééééééééééééééééééééééééééééééééééé19 

SECTION 4 ð PLATFORM ééééééééééééééééééééééééééééééééééééééé22 

4-1 PLATFORM WITH GULLWING GATEéééééééééééééééééééééééééééééé23 

SECTION 5 ð CYLINDERéééééééééééééééééééééééééééééééééééééééé27 

5-1 LIFT CYLINDER ASSEMBLYééééééééééééééééééééééééééééééééé28 

SECTION 6 ð HYDRAULICéééééééééééééé...éééééééééééééééééééééééé 30 

6-1 HYDRAULIC DIAGRAMééééééééééééééééééééééééééééééééééé31 

SECTION 7 ð ELECTRICALéééééééééééééééééééééééééééééééééééééé33 

7-1 ELECTRICAL SCHEMATICéééééééééééééééééééééééééééééééééé 34 

7-2 ELECTRICAL COMPONENTS INSTALLATIONééééééééééééééééééééééééé36 

APPENDIX ð PERIODIC REPLACEMENT PARTSéééééééééééééééééééééééééééé.40 

APPENDIX ï PERIODIC REPLACEMENT PARTSéééééééééééééééééééééééééé.41 

 

 

 

 

 

 

 

 

 



Page2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SECTION 1  BASE 

 

 

    

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Page3 

 

FIGURE 1-1. BASE MOUNTED COMPONENTS INSTALLATION  

 

 

 

 

 



Page4 

 

FIGURE 1-1. BASE MOUNTED COMPONENTS INSTALLATION 

ITEM # PART NUMBER QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

 

 

 

AMWP6-11010 

AMWP6-11001 

AMWP6-11206 

AMWP6-11212 

GB97.1-85 

AMWP6-14258 

AMWP6-14110 

GB/5783-86 

GB/93-87 

GB/T95-2002 

AMWP6-11002 

AMWP6-11005 

GB/93-87 

GB/T95-2002 

GB/5782-86 

AMWP6-11012 

GB41-86 

AMWP6-11205 

AMWP6-14120 

AMWP6-14260 

GB/T70.1-2000 

GB/894.1-86 

AMWP6-14257 

AMWP6-14261 

AMWP6-14259 

AMWP6-14256 

AMWP6-14254 

GB/T70.1-2000 

AMWP6-14250 

GB/T91-2000 

AMWP6-14255 

AMWP6-14253 

AMWP6-11000 

AMWP6-11011 

GB/70-85 

GB/5783-86 

GB/T70.1-2000 

GB/93-87 

GB/5783-86 

1 

2 

4 

4 

8 

2 

1 

8 

8 

8 

2 

2 

4 

4 

2 

2 

2 

2 

1 

2 

1 

8 

2 

8 

6 

2 

1 

2 

1 

4 

1 

1 

8 

2 

8 

2 

2 

2 

2 

Cover for the Drive Motor 

 Drive Wheel 

Long Pin 

Torsion Spring 

ô16 Washer 

Adjusting Nut 

Left Support Frame 

Bolt M12¦55 

Washerô12 

Washerô12 

Universal Wheel 

Support Plate for Front Wheel  

Washerô10 

Washerô10 

Bolt M10¦45 

Traction Ring Installation Plate 

Nut M10 

Traction Ring  

Right Support Frame 

Roller 

Bolt M12¦30 

Ring, Retainingô12 

Lever 

Adjustable Bolt 

Shaft 

Pin 

Press Plate 

Bolt M6x25 

Tube for Spring 

Cater Pin 3.2x32 

Spring 

Press Stick 

Chassis 

Support Plate for Rear Wheel 

Bolt M10x45 

Washer 6 

Bolt M6 x16 

Washerô10 

Bolt M10¦4 



Page5 

 

FIGURE 1-2. COVER INSTALLATION 

 

 



Page6 

 

FIGURE 1-2. COVER INSTALLATION 

ITEM # PART NUMBER QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

GB818-85 

GB97.1-85 

AMWP6-11003 

GB97.1-85 

GB818-85 

GB818-85 

GB97.1-85 

AMWP6-10003 

AMWP6-10002 

AMWP6-10002r 

2. 

2 

1 

2 

2 

14 

14 

1 

1 

1 

 

Screw M6x15 

Washer 6 

Cover 

Washer 6 

Screw M6x15 

Screw M6x20 

Washer 6 

Cover, Ground Station Options 

Cover, Left Options 

Cover, Right Options 

 



Page7 

 

FIGURE 1-3. MAST AND BATTERY BOX INSTALLATION 

 



Page8 

 

FIGURE 1-3. MAST AND BATTERY BOX INSTALLATION 

ITEM # PART NUMBER QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AMWP6-13000 

GB41-86 

GB97.1-85 

GB97.1-85 

GB5782-86 

AMWP6-11004 

AMWP6-11006 

GB41-86 

GB97.1-85 

GB97.1-85 

GB5782-86 

1 

6 

6 

6 

6 

2 

2 

8 

8 

8 

8 

Mast Assembly  

Nut 10 

Flat washer 10 

Flat washer 10 

Bolt M10x40 

Box, Battery 

Counterweight 

Nut M8 

Flat washer 8 

Flat washer 8 

Bolt M8x35 

 



Page9 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SECTION 2  CONTROLS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Page10 

 

FIGURE 2-1. PUMP/MOTOR/GROUND CONTROL/HORN INSTALLATIONS 

 



Page11 

 

FIGURE 2-1. PUMP/MOTOR/GROUND CONTROL/HORN INSTALLATIONS 

ITEM # PART NUMBER QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AMWP6-12102 

AMWP6-12103 

AMWP6-12201 

AMWP6-12204 

GB5783-86 

GB848-85 

AMWP6-12202 

AMWP6-12211 

GB5783-86 

GB848-85 

AMWP6-12212 

GB5783-86 

GB848-85 

GB818-85 

GB848-85 

GB818-85 

GB848-85 

1 

1 

1 

1 

4 

4 

1 

1 

2 

2 

1 

1 

1 

2 

2 

2 

2 

Module, Ground Control Options 

Module, Traction  

Pump / Motor Assembly  

Emergency Valve 

Bolt M8x25 

Flat Washer 8 

Fitting Plate 

Alarm 

Bolt M8x15 

Flat Washer 8 

Horn  

Bolt M8x15 

Flat Washer 8 

Screw M5x35 

Flat Washer 5 

Screw M5x25 

Flat Washer 



Page12 

 

FIGURE 2-2. BATTERIES / CHARGER / SWITCHES INSTALLATION 

 

 

 

 



Page13 

 

FIGURE 2-2. BATTERIES / CHARGER / SWITCHES INSTALLATION 

ITEM # PART NUMBER QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AMWP6-12106-1 

AMWP6-12106 

GB6170-86 

AMWP6-12108-1 

GB818-85 

AMWP6-12108 

AMWP6-12108-2 

GTWY10-11330 

GB/T62-1988 

AMWP6-12009 

AMWP6-12101 

AMWP6-12111 

AMWP6-12112 

GB818-85 

GB818-85 

GB6170-86 

AMWP6-12113 

GB6170-86 

GB818-85 

AMWP6-12110 

AMWP6-12109 

AMWP6-12109-2 

GB818-85 

GB818-85 

 

1 

1 

4 

1 

4 

2 

1 

4 

4 

2 

2 

4 

1 

2 

2 

2 

1 

4 

4 

1 

1 

1 

4 

2 

 

Box  

Charger 

Nut M6 

Plate, Micro Switch Mounting 

Screw M6x30 

Micro Switch  

Plate, Micro Switch Mounting  

Terminal Set 

Butterfly Nut 8 

Bar 

Battery 

Bolt  

Fuse  

Screw M4x20 

Screw M4x15 

Nut M4 

LED Board 

Nut M5 

Screw M5x20 

Socket 

Switch 

Plate 

Screw M5x10 

Screw M5x10 

 



Page14 

 

FIGURE 2-3. PLATFORM CABLE AND CONTROLS INSTALLATION 

 

 

 

 

 

 



Page15 

 

FIGURE 2-3. PLATFORM CABLE AND CONTROLS INSTALLATION 

ITEM # PART NUMBER QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AMWP6-12107 

AMWP6-12104 

GB818-85 

AMWP7.5-22111 

GTWY8-54109 

GB819-85 

GTWY8-54113A/T 

GB70-85 

GTWY8-54003 

GTWY8-54002 

GTWY8-54108 

GTWY8-54107 

GB70-85 

1 

1 

2 

1 

3 

3 

10 

10 

2 

2 

2 

2 

2 

Bracket, Joystick Options 

Controller Assembly  

Screw M5x20 

Cable 

Pulley 

Screw M6x16 

Clip 

Screw M4x10 

Connecter 

Nut  

Pulley  

Screw-Pulley 

Screw M6x15 



Page16 

 

FIGURE 2-4̈  CONTROLLER ASSEMBLY 

 



Page17 

 

FIGURE 2-4̈  CONTROLLER ASSEMBLY 

ITEM # PART NUMBER QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AMWP6-12104-1 

AMWP6-12104-2 

AMWP6-12104-3 

AMWP6-12104-4 

AMWP6-12104-5 

AMWP6-12104-6 

AMWP6-12104-7 

AMWP6-12104-8 

1 

1 

1 

1 

1 

1 

1 

1 

Case Top 

ñEyeballò Joystick Assembly 

Gasket 

Joystick Pigtail Cable 

Joystick PCB Assembly 

Emergency Stop Switch Assembly 

Silicone Button Keypad 

Harness  

 



Page18 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SECTION 3  MAST 

 

 

 

 

 

 

 

 

 

 

 



Page19 

 

FIGURE 3-1. MAST ASSEMBLY 

 

 



Page20 

 

FIGURE 3-1. MAST ASSEMBLY 

ITEM # PART NUMBER QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

40 

41 

42 

AMWP7.5-13101 

AMWP7.5-13102 

AMWP7.5-13102 

AMWP7.5-13104 

AMWP7.5-13105 

AMWP7.5-13106 

GTWY8-54119 

GB5285-85 

GB96-85 

GTWY8-54004 

GTWY8-13108 

GTWY8-13109 

GTWY8-54501 

GB95-85 

GB6170-86 

GTWY8-54701 

GTWY8-54502 

GTWY8-54601 

GTWY8-54503 

GB819-85 

GTWY8-54702 

GB6074-85 

GB6074-85 

GTWY8-54141 

GTWY8-54145 

GTWY8-54144 

GB276-82 

GB93.1-86 

GTWY8-54143 

GB5780-86 

GTWY8-54142 

GB819-85 

GTWY8-54132 

GTWY8-54131 

GTWY8-54121 

GTWY8-54400 

GB5783-86 

AMWP6-12109 

GTWY8-54117 

GB818-85 

GB818-85 

GTWY8-54111 

1 

1 

1 

1 

1 

1 

20 

20 

20 

1 

2 

1 

4 

16 

16 

2 

14 

1 

4 

12 

2 

2 

6 

8 

6 

6 

8 

8 

1 

1 

4 

16 

4 

2 

1 

1 

1 

1 

1 

2 

4 

1 

  Mast 1# 

Mast 2# 

Mast 3# 

Mast 4# 

Mast 5# 

Mast 6# 

Slider 

Screw ST6.3x25 

Flat washer 6 

Dragger 

Dragger  

Dragger 

Lower Dual Chain Seat 

Flat washer 8 

Nut M8 

Lower Chain Seat  

Pin 

Pin 

Upper Dual Chain Seat 

Screw M10x20 

Upper Chain Seat 

LH0844X143 

LH0822X143 

Plate 

Spacer 4 

Dual Chain Wheel 

Bearing 

Circlip 

Chain Seat 

Screw M6x15 

Shaft 

Screw M10x10 

Spacer 2 

Spacer 1 

Spacer 3 

Cover 

Screw M6x10 

Switch 

Plate 

Screw M5x10 

Screw M5x10 

Plate 



Page21 

 

FIGURE 3-1. MAST ASSEMBLY 

ITEM # PART NUMBER QTY. DESCRIPTION 

43 

44 

45 

46 

47 

48 

49 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

GTWY8-54112 

GB818-85 

GTWY8-54118 

GB5783-86 

GB93-87 

GB95-85 

GB6170-86 

1 

3 

1 

6 

6 

6 

6 

Rubber Pad 

Screw M4x10 

Spring 

Bolt M10x40 

Spring Washer 10 

Washer 10 

Nut M10 

 



Page22 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SECTION 4  PLATFORM 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Page23 

 

FIGURE 4-1. PLATFORM WITH GULLWING GATE (STANDARD PLATFORM) 

 

 

 

 



Page24 

 

FIGURE 4-1. PLATFORM WITH GULLWING GATE (STANDARD PLATFORM) 

ITEM # PART NUMBER QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AMWP6-15000 

GB6170-86 

GB97.1-85 

AMWP6-11233 

AMWP6-15005 

GB848-85 

GB6170-86 

AMWP6-15001 

AMWP6-15002 

AMWP6-15010 

GB5783-86 

GB97.1-85 

GB6170-86 

GB5783-86 

GB97.1-85 

GB6170-86 

AMWP6-15003 

GB5783-86 

GB97.1-85 

GB6170-86 

AMWP6-15006 

GB5783-86 

GB97.1-85 

GB6170-86 

GB5783-86 

GB97.1-85 

GB6170-86 

1 

4 

4 

2 

2 

8 

8 

4 

4 

1 

4 

8 

8 

8 

8 

8 

2 

8 

8 

8 

1 

1 

1 

1 

4 

4 

4 

Platform Assembly  

  Nut M12 

Flat washer 12 

Bushing 

Bolt 

Screw M5x40 

Nut M5 

Hinge, Gate  

Cap-Plug  

Latch Assembly 

Bolt M6x15 

Flat washer 6 

Nut M6 

Bolt M8x40 

Flat washer 8 

Nut M8 

Weldment, Platform Mount 

Bolt M10x25 

Flat washer 10 

Nut M10 

Spring, Gas Shock 

Bolt M8x25 

Flat washer 8 

Nut M8 

Bolt M8x50 

Flat washer 8 

Nut M8 

 



Page25 

 

FIGURE 4-1. PLATFORM WITH GULLWING GATE (EXTENDIBLE PLATFORM) 

 

 

 

 

 

 



Page26 

 

FIGURE 4-1. PLATFORM WITH GULLWING GATE (EXTENDIBLE PLATFORM) 

ITEM # PART NUMBER QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AMWP6-16000 

GB/T5783-86 

GB/T97.1-85 

AMWP7.5-25005 

GB/T93-87 

GB/T923-88 

GB/T6170-86 

GB/T97.1-86 

GB/T5783-86 

AMWP7.5-25004 

AMWP6-16211 

GB/T5783-86 

JCPT0845-3506 

GB/T5783-86 

GB/T6170-86 

AMWP6-16213 

GB70-85 

1 

8 

16 

1 

8 

8 

4 

8 

4 

1 

1 

2 

2 

2 

4 

2 

4 

Platform Assembly(With Platform Extension) 

Bolt M10×25 

Flat Washer 10 

Upper Weldment, Platform Mount 

Circlip 10 

Nut M10 

Nut M8 

Flat Washer 8 

Bolt M8×50 

Lower Bracket Assembly 

Lower Weldment, Platform Mount 

Bolt M6×45 

Roller 

Bolt M6×40 

Nut M6 

Latch Assembly 

Screw M6×40 

 



Page27 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SECTION 5  CYLINDER 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Page28 

 

FIGURE 5-1. LIFT CYLINDER ASSEMBLY 

 



Page29 

 

FIGURE 5-1. LIFT CYLINDER ASSEMBLY 

ITEM # PART NUMBER QTY. DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

GTWY8-55103 

UHS35 

GTWY8-55106/2 

GTWY8-55109 

GB895.1 

GTWY12-17101 

GTWY8-55102 

DH30 

GTWY8-55106/1 

GTWY8-55110 

GTWY12-17105 

GTWY8-55104 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

Piston 

Sealing Ring UHS35×45×7 

Back-up Ring 2 

Sleeve 

Wire Ring 25 

Rod 

Guider 

Dust-proof Seal 

Back-up Ring 1 

Sleeve  

Cylinder 

Bottom part 

 



Page30 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SECTION 6  HYDRAULIC 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Page31 

 

FIGURE 6-1. HYDRAULIC DIAGRAM 

 


